



Feabrik bv
Mevr. Fatima El Madidi
Minosstraat 20
5048 CK TILBURG
Nederland

Your notice of
 18-01-2019

Your reference

Date
 28-02-2019

Analysis Report 19.00330.01

Required tests :

California Technical Bulletin 117 (2013)

Identification number	Information given by the client	Date of receipt
T1901361	GENTLE 2 Rust 0373 by Feabrik batch number E-26766006-1	18-01-2019



Gina Créelle
 Order responsible

This report may be reproduced, as long as it is presented in its entire form, without written permission of Centexbel.
 The results of the analysis cover the received samples. Centexbel is not responsible for the representativeness of the samples.
 In assessing compliance with the specifications, we did not take into account the uncertainty on the test results.



Reference: T1901361 - GENTLE 2 Rust 0373 by Febrik batch number E-26766006-1

Section 1 : cover fabric test

Date of ending the test 28-01-2019
 Standard used ASTM E1353-08a (2013)
 Product standard California Technical Bulletin 117 (2013)

Deviation from the standard -

Conditioning 23°C, relative humidity 50%

Filling T 30130 (Recticel) - non-fire retardant foam
 Cover Sheeting Material Composition 100 % cotton - laundered weight (125 ± 28) g/m²

	1	2	3
Open flaming	no	no	no
Smoulders more than 45 min.	no	no	no
Vertical char length > 45 mm	no	no	no

Test criteria

- no open flaming
- smouldering ≤ 45 minutes
- vertical char ≤ 45 mm

Requirements

- all specimens meet the test criteria →
- two or more specimens fail the test criteria →
- one specimen fails the test criteria → 3 additional tests
 all specimens meet the test criteria

Conclusion

Pass